
 
 

 

TENTATIVE ORDER No. R2-2013-XXXX 

NPDES No. CA0038539 

The following dischargers and discharge points are subject to waste discharge requirements set forth in 

this Order. 

 Table 1. Discharger Information  

WDID 2 071037001 

Dischargers 

1. West County Agency  

2. West County Wastewater District 

3. City of Richmond  

4. Richmond Municipal Sewer District No. 1 

Facility Names  

1. West County Agency 

Common Outfall  

2. West County Wastewater 

District Treatment Plant and its 

Wastewater Collection System 

3. Richmond Municipal Sewer 

District Water Pollution 

Control Plant and its 

Wastewater Collection System 

Facility Addresses  

2910 Hilltop Drive  

Richmond, CA 94806 
[...]
C. Special Provisions .................................................................................................................... 15 

1. Reopener Provisions ........................................................................................................... 15 

2. Effluent Characterization Study and Report ...................................................................... 16 
3. Best Management Practices and Pollutant Minimization Program .................................... 17 

4. Special Provisions for POTWs ........................................................................................... 19 
5. Other Special Provisions .................................................................................................... 22 

VII.Compliance Determination................................................................................................................. 25 
 

Tables 

Table 1. Discharger Information ................................................................................................................. 1 
Table 2. Discharge Location ....................................................................................................................... 1 
Table 3. Administrative Information .......................................................................................................... 1 

Table 4. Facility Information ...................................................................................................................... 4 

Table 5. Basin Plan Beneficial Uses ........................................................................................................... 8 
Table 6. Conventional and Non-Conventional Pollutant Effluent Limitations ........................................ 11 
Table 7. Toxic Pollutant Effluent Limitations .......................................................................................... 12 

Table 8. Specific Tasks to Reduce Blending ............................................................................................ 22 
Table 9. Copper Action Plan ..................................................................................................................... 24 
Table 10. Cyanide Action Plan ................................................................................................................. 25 

 

Attachments 

Attachment A – Definitions .................................................................................................................... A-1 

Attachment B – Facility Map .................................................................................................................. B-1 

Attachment C – Process Flow Diagram .................................................................................................. C-1 

Attachment D – Federal Standard Provisions ......................................................................................... D-1 

Attachment E – Monitoring and Reporting Program (MRP)................................................................... E-1 

Attachment F – Fact Sheet ....................................................................................................................... F-1 

Attachment G – Regional Standard Provisions and Monitoring and Reporting Program ...................... G-1 

Attachment H – Pretreatment Requirements .......................................................................................... H-1 



West County Agency    ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

  4 

 

I. FACILITY INFORMATION 

The following facilities are subject to the waste discharge requirements set forth in this Order: 

 Table 4. Facility Information 

Dischargers 

1. West County Agency  

2. West County Wastewater District  

3. City of Richmond  

4. Richmond Municipal Sewer District No. 1 

Facility Names  

1.  

West County Agency 

Common Outfall  

2.  

West County Wastewater 

District Treatment Plant and its 

Wastewater Collection System 

3.  

Richmond Municipal Sewer 

District Water Pollution 

Control Plant and its 

Wastewater Collection System 

Facility Addresses 

2910 Hilltop Drive 

Richmond, CA 94806 

Contra Costa County  

2377 Garden Tract Road 

Richmond, CA 9480 

Contra Costa County 

601 Canal Boulevard 

Richmond, CA 94804  

Contra Costa County 

CIWQS Place Numbers 215234 272082 252657 

CIWQS Party Numbers 300074 300074 537589 

Facility Contacts, 

Titles, and Phone 

Numbers 

Eddy J. Shalaby 

Agency Manager  

(510) 222 – 6700  

Eddy J. Shalaby 

General Manager  

(510) 222 – 6700  

Alan Wolken 

Interim Engineering Services 

Director  

(510) –307-8140 

Mailing Addresses 

2910 Hilltop Drive  

Richmond, CA 94806 

Contra Costa County  

2910 Hilltop Drive  

Richmond, CA 94806 

Contra Costa County 

450 Civic Center Plaza 

Richmond, CA 94804 

Contra Costa County  

Facility Types Publicly Owned Treatment Works (POTW) 

Permitted Flows -- 12.5 MGD 16.0 MGD  

Design Flows -- 
12.5 MGD dry weather capacity  

21 MGD wet weather capacity  

16 MGD dry weather capacity  

20 MGD wet weather capacity  

Service Areas  -- 

Parts of the City of Richmond, 

City of San Pablo, and adjacent 

unincorporated areas 

Incorporated area of Richmond  

Service Populations -- 93,976 68,285 

 

II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter 

Regional Water Board), finds: 

A. Background. West County Agency, a Joint Powers Agency whose members are (1) West County 

Wastewater District, (2) the City of Richmond, and (3) Richmond Municipal Sewer District No.1, is 

currently discharging under Order No. R2-2008-0003 (hereinafter previous order) (CIWQS 

Regulatory Measure No. 349718), National Pollutant Discharge Elimination System (NPDES) 

Permit No. CA0038539. Together, the West County Agency, the West County Wastewater District, 

the City of Richmond, and the Richmond Municipal Sewer District are hereinafter referred to as the 

Dischargers. These Dischargers submitted a Report of Waste Discharge dated October 2, 2012, and 

applied for NPDES permit reissuance to discharge treated wastewater to Central San Francisco Bay, 

a water of the United States, via a submerged diffuser.  



West County Agency    ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

  5 

The discharge is also regulated under Order No. R2-2012-0096 (NPDES Permit No. CA0038849), 

which establishes requirements on mercury and polychlorinated biphenyls (PCBs) from wastewater 

discharges in the region. This Order does not affect the mercury and PCBs permit. Furthermore, the 

Dischargers are subject to Cease and Desist Order No. R2-2008-0004, which addresses the 

Discharger’s inability to immediately comply with certain effluent limits established in the previous 

order. 

For the purposes of this Order, references to the ―discharger‖ or ―permittee‖ in applicable federal 

and State laws, regulations, plans, or policy are held to be equivalent to references to the 

Dischargers herein. 

B. Facility Description and Discharge Location 

1. Facility Description. This permit regulates two separate wastewater treatment plants and their 

wastewater collection systems that combine their treated wastewater prior to discharge. The 

locations of the treatment plants and the common outfall are shown in Attachment B. The West 

County Wastewater District owns and operates the West County Wastewater District Water 

Pollution Control Plant (West County Plant). The West County Plant serves a population of 

approximately 93,000 from parts of the City of Richmond; the City of San Pablo; the 

communities of Tara Hills, Rollingwood, Bayview, and El Sobrante; the Crestview portion of 

Pinole; and some unicorporated portions of Contra Costa County. It has a design capacity of 

12.5 million gallons per day (MGD) for dry weather and a hydraulic capacity of 21 MGD for 

wet weather conditions. The annual average daily flow in 2011 was approximately 8.8 MGD. 

The City of Richmond and Richmond Municipal Sewer District own and operate the Richmond 

Municipal Sewer District Water Pollution Control Plant (Richmond Plant). The Richmond 

Municipal Sewer District facilitates the allocation of sewer use fees paid by City of Richmond 

residents. The City handles administrative, management, and source control responsibilities and 

contracts out the operations and maintenance of the sewer collection system and wastewater 

treatment plant. A private operations firm, Veolia Water West Operating Services, Inc., operates 

the Richmond Plant under contract and direction of the City of Richmond. The Richmond Plant 

serves a population of approximately 68,000 covering most of the incorporated area of 

Richmond. It has a design capacity of 16 MGD for dry weather and a hydraulic capacity of 20 

MGD for wet weather conditions. The annual average daily flow in 2011 was about 8.1 MGD. 

Chlorinated effluents from the West County Plant and the Richmond Plant are combined and 

dechlorinated prior to discharge from the West County Agency Common Outfall into San 

Francisco Bay.   

2. Collection System. The West County Wastewater District and the City of Richmond 

independently own and operate their treatment plants and the sanitary sewer collection systems 

within their separate service areas. West County Wastewater District has about 249 miles of 

gravity sewer and 11 miles of force main with 17 pump stations. The City of Richmond has 

about 187 miles of sewer line with 11 pump stations. Both collection systems are separately 

covered by the Statewide General Waste Discharge Requirements for Sanitary Sewer Systems 

(Order No. 2006-0003-DWQ).  

3. Treatment Description. The wastewater treatment processes at the West County Plant consist 

of bar screens, an aerated grit chamber, primary clarifiers, a roughing filter (high-rate trickling 

filter), an activated sludge unit, secondary clarifiers, and chlorine contact basins. The 



West County Agency    ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

  6 

wastewater treatment processes at the Richmond Plant consist of bar screens, grit removal 

chambers, primary clarifiers, activated sludge basins, secondary clarifiers, and chlorine contact 

basins. Flow diagrams for the West County Plant and the Richmond Plant are shown in 

Attachment C. Treated wastewater from the West County Plant is transported to the Richmond 

Plant where it is combined with the Richmond Plant effluent, dechlorinated, and then discharged 

through West County Agency’s common deep-water outfall into Central San Francisco Bay. 

Wet weather conditions sometime exceed the secondary treatment capacity at the Richmond 

Plant due to infiltration into the collection system. Under these conditions, when wet weather 

inflows exceed 20 MGD, excess primary-treated flows are diverted around the biological 

treatment units to two equalization basins with a total volume of 2 million gallons (wet weather 

storage). Once storage is at capacity, excess primary-treated flows are blended with the 

secondary-treated wastewater in the chlorine contact basin for disinfection. The combined flow 

is disinfected and dechlorinated prior to discharge to Central San Francisco Bay. After the wet 

weather event concludes, the stored wastewater in the equalization basins is drained back to the 

headworks and treated through the secondary treatment units. 

4. Discharge Point. The treated wastewaters from the West County Plant and the Richmond Plant 

are combined, dechlorinated, and discharged through Discharge Point No. 001 about 8,200 feet 

offshore in Central San Francisco Bay at a depth varying from 24 to 32 feet below mean sea 

level. The outfall is equipped with a multi-port diffuser. The diffuser is a 6-foot diameter, 1,112-

foot long reinforced concrete pipe embedded into the channel bottom and aligned in an east-

west orientation. The first port is located 8,166 feet from shore. The diffuser has 140 ports 

spaced 8-feet apart discharging horizontally in alternating directions.   

5. Biosolids Management. Biosolids from the Richmond Plant are thickened by dissolved air 

floatation, anaerobically digested, and pumped to the West County Plant for drying and 

disposal. At the West County Plant, primary clarifier sludge is combined with thickened 

secondary clarifier sludge that has been thickened using dissolved air floatation, anaerobically 

digested, and dewatered in drying beds. Dried sludge from both plants is hauled off-site for 

disposal at Keller Canyon Landfill, West Contra Costa Landfill, or Vasco Road Landfill.   

6. Stormwater Discharge. All stormwater in contact with equipment or wastewater at each plant 

is collected and directed back to the headworks for treatment. The Dischargers are not covered 

under the statewide general NPDES permit for stormwater discharges associated with industrial 

activities (NPDES General Permit No. CAS000001) because the plants do not discharge 

stormwater associated with industrial activity separate from that covered by this Order. 

7. Water Recycling. About 2 to 3 MGD of treated wastewater from the West County Plant is 

recycled at the Chevron refinery. This involves pumping about 2 to 3 MGD of nitrified 

(<1 mg/L N) secondary-treated wastewater to the East Bay Municipal Utility District’s 

(EBMUD’s) Richmond Advanced Recycled Expansion (RARE) facility where the treated 

wastewater receives additional treatment. The RARE facility consists of microfiltration and 

reverse osmosis to generate high quality water for the Chevron refinery’s boilers. The RARE 

facility generates approximately 0.36 to 0.5 MGD of microfiltration reject that is returned back 

to the West County Plant. The West County Plant also has the potential to recycle treated 

wastewater at the Richmond Country Club for golf course irrigation. There is no wastewater 

recycling at the Richmond Plant. 



West County Agency    ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

  7 

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 

implementing regulations adopted by USEPA, and California Water Code (CWC) chapter 5.5, 

division 7, commencing with section 13370. It serves as an NPDES permit for point source 

discharges from the treatment plants to surface waters. This Order also serves as Waste Discharge 

Requirements (WDRs) pursuant to CWC article 4, chapter 4, division 7, commencing with 

section 13260. 

D. Background and Rationale for Requirements. This Order is based on information submitted as 

part of the application, through monitoring and reporting programs, and other available information. 

The Fact Sheet (Attachment F), which contains background information and rationale for 

requirements of this Order, is hereby incorporated into this Order and constitutes part of the findings 

for this Order. Attachments A through E and G and H are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to adopt 

an NPDES permit is exempt from CEQA chapter 3. 

F. Technology-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at Title 40 

of the Code of Federal Regulations section 122.44 (40 CFR 122.44) require that permits include 

conditions meeting applicable technology-based requirements, at minimum, and any more stringent 

effluent limitations necessary to meet applicable water quality standards. The discharge authorized 

by this Order must meet minimum federal technology-based requirements based on Secondary 

Treatment Standards at 40 CFR 133. Further discussion of the technology-based effluent limitations 

is included in the Fact Sheet.  

G. Water Quality-Based Effluent Limitations (WQBELs). CWA section 301(b) and 40 CFR 

122.44(d) require that permits include limitations more stringent than applicable federal technology-

based requirements where necessary to achieve applicable water quality standards. NPDES 

regulations at 40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for all 

pollutants that are or may be discharged at levels that have the reasonable potential to cause or 

contribute to an exceedance of a water quality standard, including numeric and narrative objectives 

within a standard. Where reasonable potential has been established for a pollutant, but there is no 

numeric criterion or objective for the pollutant, WQBELs must be established using (1) USEPA 

criteria guidance under CWA section 304(a), supplemented where necessary by other relevant 

information; (2) an indicator parameter for the pollutant of concern; or (3) a calculated numeric 

water quality criterion, such as a proposed state criterion or policy interpreting the state’s narrative 

criterion, supplemented with other relevant information, as provided in 40 CFR 122.44(d)(1)(vi).  

H. Water Quality Control Plan. The Water Quality Control Plan for the San Francisco Bay Basin 

(hereinafter Basin Plan) is the Regional Water Board’s master water quality control planning 

document. It designates beneficial uses and water quality objectives for waters of the State, 

including surface and groundwater. It also includes implementation programs to achieve water 

quality objectives. The Basin Plan was duly adopted by the Regional Water Board and approved by 

the State Water Board, Office of Administrative Law, and USEPA. Requirements of this Order 

implement the Basin Plan. Basin Plan beneficial uses for Central San Francisco Bay are listed in the 

table below.  



West County Agency    ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

  8 

Table 5. Basin Plan Beneficial Uses 

Receiving Water Name Beneficial Uses  

Central San Francisco Bay 

Industrial Service Supply (IND) 

Industrial Process Supply (PROC) 

Commercial, and Sport Fishing (COMM) 

Shellfish Harvesting (SHELL) 

Estuarine Habitat (EST) 

Fish Migration (MIGR) 

Preservation of Rare and Endangered Species (RARE) 

Fish Spawning (SPWN) 

Wildlife Habitat (WILD)  

Water Contact Recreation (REC1)  

Non-Contact Water Recreation (REC2)  

Navigation (NAV) 

 

The State Water Board’s Water Quality Control Plan for Enclosed Bays and Estuaries—Part 1, 

Sediment Quality became effective on August 25, 2009. This plan supersedes other narrative 

sediment quality objectives and establishes new sediment quality objectives and related 

implementation provisions for specifically defined sediments in most bays and estuaries. 

 

I. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the NTR on 

December 22, 1992, and later amended it on May 4, 1995, and November 9, 1999. About 40 criteria 

in the NTR apply in California. On May 18, 2000, USEPA adopted the CTR, promulgating new 

toxics criteria for California and, in addition, incorporating the previously adopted NTR criteria that 

applied in the State. USEPA amended the CTR on February 13, 2001. These rules contain Water 

Quality Criteria for priority pollutants. 

J. State Implementation Policy. On March 2, 2000, the State Water Board adopted the Policy for 

Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of 

California (hereinafter State Implementation Policy [SIP]). The SIP became effective on April 28, 

2000, with respect to the priority pollutant criteria promulgated through the NTR and to the priority 

pollutant water quality objectives established in the Basin Plan. The SIP became effective on May 

18, 2000, with respect to the priority pollutant criteria USEPA promulgated through the CTR. The 

State Water Board adopted amendments to the SIP on February 24, 2005, that became effective on 
[...]
1. Reopener Provisions ........................................................................................................ F-40 
2. Effluent Characterization Study and Report ................................................................... F-40 
3. Best Management Practices and Pollutant Minimization Program ................................. F-40 
4. Special Provisions for POTWs ........................................................................................ F-40 
5. Other Special Provisions ................................................................................................. F-41 

VIII. Public Participation ....................................................................................................................... F-42 



West County Agency   TENTATIVE ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

Attachment F – Fact Sheet F-2 

A. Notification of Interested Parties ........................................................................................... F-42 

B. Written Comments ................................................................................................................ F-42 

C. Public Hearing ....................................................................................................................... F-43 
D. Waste Discharge Requirements Petitions .............................................................................. F-43 
E. Information and Copying ...................................................................................................... F-43 
F. Register of Interested Persons ............................................................................................... F-43 
G. Additional Information .......................................................................................................... F-43 

 

 

Tables 

Table F-1. Facility Information................................................................................................................ F-3 
Table F-2. Outfall Locations .................................................................................................................... F-6 

Table F-3. Previous Effluent Limitations and Monitoring Data for Conventional and Non-

Conventional Pollutants ....................................................................................................... F-7 

Table F-4. Previous Effluent Limitations and Monitoring Data for Toxic Pollutants and Whole 

Effluent Toxicity ................................................................................................................. F-8 

Table F-5. Numeric Effluent Limitation Violations ................................................................................ F-8 
Table F-6. Compliance with Previous Order Provisions ....................................................................... F-10 

Table F-7. Summary of Blending Events .............................................................................................. F-12 
Table F-8. Effects of Blending on Total Suspended Solids Concentrations.......................................... F-12 
Table F-9. Basin Plan Beneficial Uses .................................................................................................. F-13 

Table F-10. Secondary Treatment Requirements .................................................................................. F-16 
Table F-11. Reasonable Potential Analysis Summary ........................................................................... F-21 
Table F-12. WQBEL Calculations ......................................................................................................... F-33 

Table F-13. Monitoring Requirements Summary .................................................................................. F-39 

 

  



West County Agency   TENTATIVE ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 

rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 

requirements for dischargers in California. Only those sections or subsections of this Order specifically 

identified as ―not applicable‖ have been determined not to apply to these Dischargers. Sections or 

subsections of this Order not specifically identified as ―not applicable‖ fully apply to these Dischargers. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the discharge.   

 Table F-1. Facility Information 

WDID 2 071037001 

Dischargers 

1. West County Agency  

2. West County Wastewater District 

3. City of Richmond  

4. Richmond Municipal Sewer District No. 1 

Facility Names  

1.  

West County Agency 

Common Outfall  

2.  

West County Wastewater District 

Treatment Plant and its 

Wastewater Collection System 

3.  

Richmond Municipal Sewer 

District Water Pollution 

Control Plant and its 

Wastewater Collection System 

Facility Addresses  

2910 Hilltop Drive  

Richmond, CA 94806 

Contra Costa County  

2377 Garden Tract Road  

Richmond, CA 9480 

Contra Costa County  

601 Canal Boulevard  

Richmond, CA 94804  

Contra Costa County  

CIWQS Place Numbers 215234 272082 252657 

Facility Contacts, Titles, 

and Phone Numbers 

Eddy J. Shalaby 

Agency Manager  

(510) 222 – 6700  

Eddy J. Shalaby 

General Manager  

(510) 222 – 6700  

Alan Wolken 

Interim Engineering Services 

Director 

(510) 307-8140 

Authorized Person to 

Sign and Submit Reports 
Same as above 

Mailing Addresses 
2910 Hilltop Drive, 

Richmond, CA 94806 

2910 Hilltop Drive, Richmond, 

CA 94806 

450 Civic Center Plaza 

Richmond, CA 94804 

Billing Addresses Same as Mailing Addresses 

Facility Type Publicly Owned Treatment Works (POTW)  

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program Yes 

Reclamation 

Requirements 
Not Applicable 

Facility Permitted Flow --- 12.5 MGD 16.0 MGD  

Facility Design Flow --- 
12.5 MGD dry weather capacity  

21 MGD wet weather capacity  

16 MGD dry weather capacity  

20 MGD wet weather capacity  

Watershed San Francisco Bay 

Receiving Water Central San Francisco Bay 



West County Agency   TENTATIVE ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

Attachment F – Fact Sheet F-4 

Receiving Water Type Marine 

Service Area  --- 

Parts of the City of Richmond, 

City of San Pablo, and adjacent 

unincorporated areas 

Incorporated area of Richmond  

Service Area Population --- 93,976 68,285 

 

A. West County Agency is a Joint Powers Agency whose members are the West County Wastewater 

District, City of Richmond, and Richmond Municipal Sewer District No. 1. The West County 

Wastewater District owns and operates the West County Wastewater District Treatment Plant (West 

County Plant) and its associated sanitary sewer collection system. The City of Richmond and 

Richmond Municipal Sewer District No. 1 own and operate Richmond Municipal Sewer District 

Water Pollution Control Plant (Richmond Plant) and its associated sanitary sewer collection system. 

Together, the West County Agency, the West County Wastewater District, the City of Richmond, 

and the Richmond Municipal Sewer District are hereinafter referred to as the Dischargers. 

For the purposes of this Order, references to the ―discharger‖ or ―permittee‖ in applicable federal 

and state laws, regulations, plans, or policy are held to be equivalent to references to the Dischargers 

herein. 

B. These facilities discharge treated wastewater from a common outfall to Central San Francisco Bay, 

a water of the State and the United States. They are currently regulated by Order No. R2-2008-0003 

(hereinafter previous order) (NPDES Permit No. CA0038539), which was adopted on January 30, 

2008; became effective on April 1, 2008; and expired on March 31, 2013. The discharge is also 

currently regulated under Order No. R2-2012-0096 (NPDES Permit CA 0038849), which 

establishes requirements on mercury and PCBs from wastewater discharges in the region. This 

Order does not affect the mercury and PCBs permit. Furthermore, the Dischargers are subject to 

Cease and Desist Order No. R2-2008-0004, which addresses the Discharger’s inability to 

immediately comply with certain effluent limits established in the previous order. 

C. On October 3, 2012, the Dischargers filed a Report of Waste Discharge and submitted an 

application for reissuance of its waste discharge requirements (WDRs) and NPDES permit.  

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment 

1. Facility Description. This permit regulates two separate wastewater treatment plants and their 

wastewater collection systems that combine their treated wastewater prior to discharge. The 

locations of the treatment plants and the common outfall are shown in Attachment B. The West 

County Wastewater District owns and operates the West County Wastewater District Water 

Pollution Control Plant (West County Plant). The West County Plant serves a population of 

approximately 93,000 from parts of the City of Richmond; the City of San Pablo; the 

communities of Tara Hills, Rollingwood, Bayview, and El Sobrante; the Crestview portion of 

Pinole; and some unicorporated portions of Contra Costa County. It has a design capacity of 

12.5 million gallons per day (MGD) for dry weather and a hydraulic capacity of 21 MGD for 

wet weather conditions. The annual average daily flow in 2011 was approximately 8.8 MGD. 

The City of Richmond and Richmond Municipal Sewer District own and operate the Richmond 

Municipal Sewer District Water Pollution Control Plant (Richmond Plant). The Richmond 



West County Agency   TENTATIVE ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

Attachment F – Fact Sheet F-5 

Municipal Sewer District facilitates the allocation of sewer use fees paid by City of Richmond 

residents. The City handles administrative, management, and source control responsibilities and 

contracts out the operations and maintenance of the sewer collection system and wastewater 

treatment plant. A private operations firm, Veolia Water West Operating Services, Inc., operates 

the Richmond Plant under contract and direction of the City of Richmond. The Richmond Plant 

serves a population of approximately 68,000 covering most of the incorporated area of 

Richmond. It has a design capacity of 16 MGD for dry weather and a hydraulic capacity of 20 

MGD for wet weather conditions. The annual average daily flow in 2011 was about 8.1 MGD. 

Chlorinated effluents from the West County Plant and the Richmond Plant are combined and 

dechlorinated prior to discharge from the West County Agency Common Outfall into San 

Francisco Bay.   

2. Collection System. The West County Wastewater District and the City of Richmond 

independently own and operate their treatment plants and the sanitary sewer collection systems 

within their separate service areas. West County Wastewater District has about 249 miles of 

gravity sewer and 11 miles of force main with 17 pump stations. The City of Richmond has 

about 187 miles of sewer line with 11 pump stations. Both collection systems are separately 

covered by the Statewide General Waste Discharge Requirements for Sanitary Sewer Systems 

(Order No. 2006-0003-DWQ).  

3. Treatment Description. The wastewater treatment processes at the West County Plant consist 

of bar screens, an aerated grit chamber, primary clarifiers, a roughing filter (high-rate trickling 

filter), an activated sludge unit, secondary clarifiers, and chlorine contact basins. The 

wastewater treatment processes at the Richmond Plant consist of bar screens, grit removal 

chambers, primary clarifiers, activated sludge basins, secondary clarifiers, and chlorine contact 

basins. Flow diagrams for the West County Plant and the Richmond Plant are shown in 

Attachment C. Treated wastewater from the West County Plant is transported to the Richmond 

Plant where it is combined with the Richmond Plant effluent, dechlorinated, and then discharged 

through West County Agency’s common deep-water outfall into Central San Francisco Bay. 

Wet weather conditions sometime exceed the secondary treatment capacity at the Richmond 

Plant due to infiltration into the collection system. Under these conditions, when wet weather 

inflows exceed 20 MGD, excess primary-treated flows are diverted around the biological 

treatment units to two equalization basins with a total volume of 2 million gallons (wet weather 

storage). Once storage is at capacity, excess primary-treated flows are blended with the 

secondary-treated wastewater in the chlorine contact basin for disinfection. The combined flow 

is disinfected and dechlorinated prior to discharge to Central San Francisco Bay. After the wet 

weather event concludes, the stored wastewater in the equalization basins is drained back to the 

headworks and treated through the secondary treatment units. 

4. Discharge Point. The treated wastewaters from the West County Plant and the Richmond Plant 

are combined, dechlorinated, and discharged through Discharge Point No. 001 about 8,200 feet 

offshore in Central San Francisco Bay at a depth varying from 24 to 32 feet below mean sea 

level. The outfall is equipped with a multi-port diffuser. The diffuser is a 6-foot diameter, 1,112-

foot long reinforced concrete pipe embedded into the channel bottom and aligned in an east-

west orientation. The first port is located 8,166 feet from shore. The diffuser has 140 ports 

spaced 8-feet apart discharging horizontally in alternating directions.   



West County Agency   TENTATIVE ORDER No. R2-2013-XXXX 

West County Agency Common Outfall NPDES No. CA0038539 

 

Attachment F – Fact Sheet F-6 

5. Biosolids Management. Biosolids from the Richmond Plant are thickened by dissolved air 

floatation, anaerobically digested, and pumped to the West County Plant for drying and 

disposal. At the West County Plant, primary clarifier sludge is combined with thickened 

secondary clarifier sludge that has been thickened using dissolved air floatation, anaerobically 

digested, and dewatered in drying beds. Dried sludge from both plants is hauled off-site for 

disposal at Keller Canyon Landfill, West Contra Costa Landfill, or Vasco Road Landfill.   

6. Stormwater Discharge. All stormwater in contact with equipment or wastewater at each plant 

is collected and directed back to the headworks for treatment. The Dischargers are not covered 

under the statewide general NPDES permit for stormwater discharges associated with industrial 

activities (NPDES General Permit No. CAS000001) because the plants do not discharge 

stormwater associated with industrial activity separate from that covered by this Order. 

7. Water Recycling. About 2 to 3 MGD of treated wastewater from the West County Plant is 

recycled at the Chevron refinery. This involves pumping about 2 to 3 MGD of nitrified 

(<1 mg/L N) secondary-treated wastewater to the East Bay Municipal Utility District’s 

(EBMUD’s) Richmond Advanced Recycled Expansion (RARE) facility where the treated 

wastewater receives additional treatment. The RARE facility consists of microfiltration and 

reverse osmosis to generate high quality water for the Chevron refinery’s boilers. The RARE 

facility generates approximately 0.36 to 0.5 MGD of microfiltration reject that is returned back 

to the West County Plant. The West County Plant also has the potential to recycle treated 

wastewater at the Richmond Country Club for golf course irrigation. There is no wastewater 

recycling at the Richmond Plant. 